



LAB N° 0143 L

To FIDIVI Tessitura Vergnano spa
Regione Masio, 19 bis
10046 POIRINO (TO)

Attn of SIG. M. FULLIN

TEST REPORT			Test N. 16915	date 14/12/2020	Pag. 1/1				
<u>Sample identification</u>		Date of arrival 11/12/2020	Sample id 20.00488.05	Sample reference					
Article : MAX									
<table border="1"> <thead> <tr> <th>Test</th> <th>COLOUR FASTNESS TO DRY RUBBING</th> </tr> </thead> <tbody> <tr> <td colspan="2"> Form and terms Test method : UNI EN ISO 105-X12:2016 Textiles. Tests for colour fastness. Colour fastness to rubbing Apparatus : CROCKMETER N.of rubs : 10 Material : Dry cotton cloths Load : 9 N Conditioning : Minimum 4 hours at 20+/-2°C and R.H.65+/-4% Environment of testing : 20+/-2°C and R.H.65+/-4% </td> </tr> </tbody> </table>						Test	COLOUR FASTNESS TO DRY RUBBING	Form and terms Test method : UNI EN ISO 105-X12:2016 Textiles. Tests for colour fastness. Colour fastness to rubbing Apparatus : CROCKMETER N.of rubs : 10 Material : Dry cotton cloths Load : 9 N Conditioning : Minimum 4 hours at 20+/-2°C and R.H.65+/-4% Environment of testing : 20+/-2°C and R.H.65+/-4%	
Test	COLOUR FASTNESS TO DRY RUBBING								
Form and terms Test method : UNI EN ISO 105-X12:2016 Textiles. Tests for colour fastness. Colour fastness to rubbing Apparatus : CROCKMETER N.of rubs : 10 Material : Dry cotton cloths Load : 9 N Conditioning : Minimum 4 hours at 20+/-2°C and R.H.65+/-4% Environment of testing : 20+/-2°C and R.H.65+/-4%									
<u>Test results</u>		Test start 14/12/2020	Test end 14/12/2020	Notes					
Staining Warp :4/5 index Staining Weft :4/5 index									
Measure uncertainty extended:				Signatures The operator (p.i. Federica Bozzo) The Laboratory Director (Ing. Alberto Canova)					

Sample acclimatization and test conditions are those provided by reference regulations. Measures and test results are exclusively reported to the tested sample, as provided by customer, and they do not constitute product approval. Sampling by customer. Material sent to us for testing activities will not be kept for more than 40 days, unless otherwise requested by customer. Sample identification data are provided by customer and BQT declines all responsibility. Partial reproduction of this report must be authorized with a signed letter by BQT.

END OF TEST REPORT



LAB N° 0143 L

To FIDIVI Tessitura Vergnano spa
Regione Masio, 19 bis
10046 POIRINO (TO)

Attn of SIG. M. FULLIN

TEST REPORT			Test N. 16916	date 14/12/2020	Pag. 1/1
<u>Sample identification</u>	Date of arrival 11/12/2020	Sample id 20.00488.05	Sample reference		
Article : MAX					
Test COLOUR FASTNESS TO WET RUBBING					
Form and terms Test method : UNI EN ISO 105-X12:2016 Textiles. Tests for colour fastness. Colour fastness to rubbing Apparatus : CROCKMETER N.of rubs : 10 Material : Wet cotton cloths Load : 9 N Conditioning : Minimum 4 hours at 20+/-2°C and R.H.65+/-4% Environment of testing : 20+/-2°C and R.H.65+/-4%					
<u>Test results</u>	Test start 14/12/2020	Test end 14/12/2020	Notes		
Staining Warp : 4/5 index Staining Weft : 4/5 index					
Measure uncertainty extended:			Signatures The operator (p.i. Federica Bozzo) The Laboratory Director (Ing. Alberto Canova)		

Sample acclimatization and test conditions are those provided by reference regulations. Measures and test results are exclusively reported to the tested sample, as provided by customer, and they do not constitute product approval. Sampling by customer. Material sent to us for testing activities will not be kept for more than 40 days, unless otherwise requested by customer. Sample identification data are provided by customer and BQT declines all responsibility. Partial reproduction of this report must be authorized with a signed letter by BQT.

END OF TEST REPORT

Biella Qualità Totale srl

Via F. Piacenza, 26/a - 13900 BIELLA (BI) - Tel. +39 015 8497586 Fax +39 015 8497931 - P. Iva 01735920025
CCIAA Biella n. 160437 - Reg. Società n. 13770 Tribunale di Biella - Capitale sociale € 286.000,00 int. vers